

## LABORATORY REPORT

Date:  Test Date:  Test Type:  W:  R:

Customer:  CPI Job#:  Specification:

PO#:  Part:  Process:

### DESCRIPTION:

Parts were processed in **ArmorGalv**® thermal diffusion production equipment to the UPDATED **ArmorGalv**® **5000 Process** WITH 25-40 $\mu$  coating. They were put into the NSS cabinet on JULY 24, 2017. The parts were observed every 24 hrs for the first signs of Red Rust. The rust appeared on MAY 7, 2018(10 MONTHS) and were removed from the salt spray cabinet.



Report By: